SMART36 Base Girill

DETAIL E

(30)
o b A 9
il L N

N A

-
-

7

/

e e /g/ P
\ : 2\?1
\\/ #

x -
s -

DETAIL F

3

SEE MANIFOLDASSY FOR
ORIFICE SIZE & PROPER
GAS CONNECTION
COMPONENTS.

[ 25)
&7

Click on any circled item, then add
the part to your cart. If it won't click,
REFERENCE the part is not available. If the part is
BULLNOSEASSYBILL 1t qvailable, please call us at:
888.988.4546

ﬁ REFERENCE
L> J CONTROL PANEL ASSY BILL \



https://www.allvikingparts.com/product_p/17020.htm
https://www.allvikingparts.com/product_p/33478.htm
https://www.allvikingparts.com/product_p/35371.htm
https://www.allvikingparts.com/product_p/35026.htm
https://www.allvikingparts.com/product_p/14018.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/14030.htm
https://www.allvikingparts.com/product_p/35100.htm
https://www.allvikingparts.com/product_p/14014.htm
https://www.allvikingparts.com/product_p/33052.htm
https://www.allvikingparts.com/product_p/35310.htm
https://www.allvikingparts.com/product_p/20021.htm
https://www.allvikingparts.com/product_p/35360.htm
https://www.allvikingparts.com/product_p/80920.htm
https://www.allvikingparts.com/product_p/80928.htm
https://www.allvikingparts.com/product_p/34035.htm
https://www.allvikingparts.com/product_p/35292.htm
https://www.allvikingparts.com/product_p/80952.htm
https://www.allvikingparts.com/product_p/35310.htm
https://www.allvikingparts.com/product_p/35310.htm
https://www.allvikingparts.com/product_p/35310.htm
https://www.allvikingparts.com/product_p/35357.htm
https://www.allvikingparts.com/product_p/14023.htm
https://www.allvikingparts.com/product_p/33984.htm
https://www.allvikingparts.com/product_p/14018.htm
https://www.allvikingparts.com/product_p/35302.htm
https://www.allvikingparts.com/product_p/14099.htm
https://www.allvikingparts.com/product_p/20055.htm
https://www.allvikingparts.com/product_p/32987.htm
https://www.allvikingparts.com/product_p/14024.htm
https://www.allvikingparts.com/product_p/31317.htm

Item Part No. Name Qty Uom NOTES

1 N/A NOT FIELD REPLACEABLE EA

2 80923 MANIFOLD, 36, SG, ASSY EA

3 70332 BRACE, BURNER, 36" SG, EA
WLDMT

4 80928 BULLNOSE, 36, SG, ASSY EA

5 80920 PANEL, CONTROL, 36", ASSY EA

6 33478 TRIDENT BURNER, SHORT, EA
27"/36"

7 80952 BREAKOUT BOARD, 36/42, EA
ASSY

8 80967 DRIP PAN, SMART GRILL, 36" EA
ASSY

9 35302 THERMOCOUPLE, BURNER, 2" EA

10 35026 THERMOCOUPLE, GRATES, 6" EA

11 35360 HEAT SHIELD, BULLNOSE, 36 EA

12 35357 HEAT SHIELD, FIREBOX, EA
FRONT, 36

13 17020 GRATES- 16 1/2" X 18 1/2" EA

14 33052 IR ELECTRODE, HOT EA
SURFACE

15 35292 COVER, BREAKOUT BOARD EA

16 35369 TC RETAINER CLIP EA

17 35100 EEACKET, HOLDER, BURNER, EA

18 35371 STIFFENER, FIREBOX, 36 EA

19 20021 INSULATION (27" X 6") EA

20 35411 INSULATION, DIE-CUT, 36" EA

21 35310 GROMMET, RBR, 3/8 ID, HI- EA
TEMP

22 33984 GROMMET, RBR, 1 1.D. X 1 3/8 EA
O.D.

23 20055 WHEEL, BALL BERING, SS EA

24 14024 LOCK NUT, #8-32, SIS EA

25 14023 NUT, COMBINATION (FDR EA
HEAT SHIELD)

26 32987 WASHER, #10, FLT, SS EA

27 31317 WASHER, 1/4, FLAT, SS, 1-1/4 EA

O.D.




Item Part No. Name Qty Uom NOTES
28 14044 Washer, 1/4, Flat, SS, 11/16 O.D. | 9 EA
29 34035 BEZEL SCREW, #6-32x 1/8 PH | 13 EA
PAN

30 14018 SCREW, #6-32 X 1/4 PH, 6 EA
PAN HD

31 14014 SCREW #8-32 x 3/8 PH 9 EA
TRUSS HEAD S/S

32 14099 SCREW, #10-24 X 314 PH 4 EA
FLAT HD SIS

33 14030 SCREW, 1/4-20 X 1/2, HHD, SS | 29 EA

34 35424 CLIP, PANEL, #10 2 EA




	SMART36 Base Grill



